



Certificate of Analysis

Material 25385 Date Manufactured 27 May 2026
Material Description Corena S2 P 100 Date Tested 27 May 2026
Material Customer 550065676 ; 550026196 ; 550070066
Batch Number: T224160326

Test Description	Result	Unit	Method
Appearance			Observation
Density @ 15°C		kg/l	ASTM D4052 15°C
K. Visco 40°C		cSt	ASTM D 445
K. Visco 100°C		cSt	ASTM D 445
K. Visco 100°C		cSt	ASTM D 445
Pour Point		°C	B-ASTM D 97
Demulsification 82°C, mins to 3 ml of emulsion	11	Min	B-ASTM D 1401
Calcium		ppm	ASTM D5185
Zinc		%w	ASTM D5185
Magnesium		ppm	ASTM D5185
SAP Gadot	-		GE012
Nummer retainbox	95		Retain

Reviewed on: 27/05/2026 - 11:57 Authorized by: Blazenka Markovic Sample status: OK